Cheap upgrades for Michell Gyro

a space odyssey
gwernaffield
member
member
Posts: 48
Joined: 29 Aug 2012 19:40
Location: wales

Re: Cheap upgrades for Michell Gyro

Post by gwernaffield » 13 Mar 2019 19:07

the answer to the isofeet it will not work , unless the bolt is screwed into the top and you can get an adapter made,
to take that but you would also have to make the motor pod higher
all the best
peter

gwernaffield
member
member
Posts: 48
Joined: 29 Aug 2012 19:40
Location: wales

Re: Cheap upgrades for Michell Gyro

Post by gwernaffield » 12 May 2019 15:42

Hi the sizes of threads on the michell orbe /gyro , , the bearing , i don't no one thread size,,but the rest are as flows
the bearing has 3 threads ,, the one that screws into the bronze body i do not know with the splindle one being 3/8Bsf
use 2 half nuts to remove the spindle off the body ,, and not a pair of mole grips, the top thread on the spindle is a double m6 thread (2 start ) the threads is the foot ,,the outer is 1/2 BSF ,, the inner is M6
the threads in the arm board m5 ,,
the Thread in on the adjuster is M10 but their is 3 M10x1 m10x1.25 M10x1.5 the one you need is M10x1,,
there are 2 different suspension adjusters one is the M10 and one is solid with a 3/8 Bscy thread ,,
the bearings are all 7/32 ,, not a 1/4 ,
the thread is the chassis to take the bearing i do not know,,
with regards to the pylons Michell do not make the after market pylons,, a company called True Point (UK) Ltd does ,,
there is one other company as well,, this just gives choice in the market ,,